
Chapter 3 

Background on Water Quality and  
Wastewater 
 

Purpose and Scope....................................................................................................... 1 

Summary of Findings.................................................................................................... 1 
3.1 Wastewater Treatment and Related Water Quality Overview .....................................3 
3.2 Truckee Meadows Water Reclamation Facility Service Area......................................4 

3.2.1 Water Quality and Wastewater Issues Specific to TMWRF ......................................5 
3.3 South Truckee Meadows Water Reclamation Facility Service Area.........................12 
[...]
and Gold Ranch will be decommissioned when the Lawton/Verdi Interceptor is constructed.  
The interceptor will also provide capacity for sewering hundreds of individual septic 
systems, which may also provide an opportunity for pollutant  trading by reducing the 
indirect flow of, non-point source contaminants to the river. 

 
Securing effluent reuse sites for the South Truckee Meadows Water Reclamation 
Facility (STMWRF) is critical.  The STMWRF is a regional facility that does not discharge 
to a creek, river or lake.  STMWRF is one of the few 100% water reclamation facilities in the 
United States.  Current effluent demand is approximately 2,220 af/yr.  As the area 
continues to develop, there are plans for extending the effluent reuse system throughout 
the Damonte Ranch area and up the Mt. Rose Highway.  The currently identified future 
effluent demand is estimated at 6,179 af/yr.  This compares to approximately 10,000 af/yr 
for the projected build-out wastewater flows to STMWRF. 

��

��

��

��

��

 
In closed hydrographic basins such as Cold Springs and Lemmon Valley, long-term 
monitoring is required to ensure that no detrimental build-up of contaminants or 
impacts to groundwater quality results from wastewater disposal practices.  In closed 
hydrographic basins, treated wastewater is disposed of by a number of practices including 
infiltration basins to groundwater, effluent reuse and wetlands enhancement.  However, 
over the long-term, pollutants such as nitrogen or TDS may accumulate in the underlying 
aquifers to potentially unacceptable levels.  The feasibility of alternative disposal options 
can be limited by hydrographic basin, which can drive other options such as export of 
treated wastewater outside of the basins.  Export of treated effluent is currently being 
investigated for the Reno-Stead Water Reclamation Facility (RSWRF) expansion to 
accommodate possible growth that may result from imported water.  Effluent export is also 
being investigated for Lemmon Valley and Cold Springs wastewater treatment facilities. 

 
New information regarding wastewater collection and TMWRF connection costs for 
Spanish Springs has resulted in a re-evaluation of the feasibility of a Spanish 
Springs wastewater treatment facility.  The 1995–2015 Regional Water Plan references 
a finding that states “piping wastewater influent from Spanish Springs to TMWRF for 
treatment is more cost-effective than building a satellite plant.”  However, recent concerns 
regarding connection costs and discharge limitations at TMWRF have resulted in a re-
evaluation of wastewater treatment and disposal alternatives by Washoe County. 

 
In areas where large numbers of septic systems exist in close proximity to one 
another, or where there is little recharge, septic system effluent can recycle through 
the groundwater system, increasing pollutants to unacceptable levels.  Septic 
systems are generally used in areas where centralized wastewater treatment is not 
provided.  Currently, these areas include Warm Springs Valley, Washoe Valley, Golden 
Valley, Lemmon Valley, Spanish Springs Valley, and areas of Cold Springs Valley.  In 2000, 
the Nevada Division of Environmental Protection (NDEP) issued a directive to Washoe 
County to plan for sewering existing lots with septic systems in the Spanish Springs area 
due to elevated nitrate concentrations detected in public drinking water wells. 

 
There is evidence that septic system effluent in the groundwater within the Verdi 
area is migrating to the Truckee River.     

  

1/18/05 Chapter 3  Water Quality and Wastewater 
3-2 



3.1 Wastewater Treatment and Related Water Quality Overview  
Figure 3-1 depicts the wastewater treatment facilities within the jurisdiction for this plan.  There 
are two regional facilities (TMWRF and STMWRF) with well-defined service areas.  The major 
facilities are summarized in Table 3-1: 
 

Table 3-1 
Study Area Wastewater Treatment Facilities 

Facility Current 
(Permitted) 
Average 
Daily Flow 

Hydrographic 
Basin 

Owner Comment 

Truckee Meadows 
Water Reclamation 
Facility 

31.5 MGD 
(51.2 MGD) 

Truckee 
Meadows, Sun 
Valley, Spanish 
Springs Valley, 
Truckee 
Canyon 

Cities of 
Reno / 
Sparks 

Discharges to 
the Truckee 
River via 
Steamboat 
Creek, with 
effluent reuse 

Verdi Meadows 
Wastewater 
Treatment Facility 

0.023 MGD 
(0.028 MGD) 

Truckee 
Canyon 

Verdi 
Meadows 
Utility 
Company 

Flows will be 
diverted to 
TMWRF 

Boomtown 
Wastewater 
Treatment Facility 

0.14 MGD 
(0.18 MGD) 

Truckee 
Canyon Boomtown 

Flows will be 
diverted to 
TMWRF 

Gold Ranch 
Wastewater 
Treatment Facility 

0.010 MGD 
(0.010 MGD) 

Truckee 
Canyon 

Gold 
Ranch 

Flows will be 
diverted to 
TMWRF 

South Truckee 
Meadows Water 
Reclamation Facility 

1.8 MGD 
(3.0 MGD) 

Truckee 
Meadows, 
Pleasant Valley 

Washoe 
County 

100% reuse of 
effluent 

Reno-Stead Water 
Reclamation Facility 

1.1 MGD 

(1.5 MGD) Lemmon Valley City of 
Reno 

Wetlands 
enhancement, 
with effluent 
reuse 

Lemmon Valley 
Wastewater 
Treatment Plant 

0.22 MGD 
(0.3 MGD) Lemmon Valley Washoe 

County 

Facility may be 
decommissioned 
in future with 
flows routed to 
RSWRF 

Cold Springs 
Wastewater 
Treatment Facility 

0.13 MGD 
(0.35 MGD) 

Cold Springs 
Valley 

Washoe 
County 

Rapid infiltration 
basins 

 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-3 



Regional wastewater treatment facilities provide an effective means to manage the area’s water 
resource and water quality objectives.  However, in many areas throughout Washoe County, 
residential uses are not presently developed at densities that can financially support regional 
wastewater treatment facilities.  In these instances, septic systems have been installed to 
manage wastewater treatment and disposal needs.  Areas with septic systems are not without 
their own challenges.  When large numbers of systems are installed in relatively close proximity 
to one another, the treated wastewater from the septic systems infiltrates into the local 
groundwater.  Over the years, certain constituents such as nitrate can become concentrated in 
the groundwater, potentially impacting groundwater supplies for drinking water.  These issues 
are discussed in greater detail in Section 3.7. 
 
Throughout the community, effluent reuse is providing a beneficial use for the disposal of 
treated effluent.  Reuse programs are underway in the Cities of Sparks and Reno, and 
additional areas of Washoe County.  Use of effluent provides a predictable way to manage 
effluent disposal needs, and provides a drought-proof alternative water supply for non-potable 
uses, extending the region’s limited water resources.  This practice is constrained, however, 
because when effluent reuse removes water that would have otherwise been returned to the 
Truckee River, water rights must be dedicated in order for downstream water rights to be 
satisfied.  Careful consideration must be given to balancing the need for effluent reuse to meet 
disposal requirements compared with the water rights needed to implement the reuse programs.  
Sections 3.8 and 3.9 describe the current status and future of effluent reuse within the Truckee 
Meadows. 

3.2 Truckee Meadows Water Reclamation Facility Service Area 
As shown on Figure 3-1, the service area for TMWRF includes portions of the Truckee 
Meadows, Truckee Canyon, Sun Valley, Lemmon Valley, and Spanish Springs Valley 
hydrographic basins.  There are three small wastewater treatment facilities within the 
Verdi/Mogul portion of the service area.  They will continue to operate until a regional interceptor 
is extended to a point where the plants can be decommissioned with flows re-routed through the 
interceptor to TMWRF. 
 
The TMWRF is located at the east end of Clean Water Way on the south side of the Truckee 
River in the City of Sparks.  The effluent generated by this advanced wastewater treatment plant 
is discharged into Steamboat Creek near its confluence with the Truckee River.  During the 
irrigation season, effluent is also diverted into an extensive regional effluent reuse program. 
 
The plant currently has a capacity of 44 MGD 30 day average.  The capacity of the plant is 
allocated between the Cities of Reno and Sparks.  The City of Reno owns 26.5 MGD of the 
capacity, and the City of Sparks owns 13.5 MGD of the capacity.  The City of Sparks has 
permanently leased a total of 1.8 MGD to the Sun Valley General Improvement District 
(SVGID).  The City of Sparks has also temporarily leased 0.50 MGD to Washoe County until 
2005.  SVGID permanently sub-leases a portion of their capacity (0.48 MGD) to Washoe 
County, leaving Sun Valley with a permanent capacity of 1.32 MGD.   
 
A new NPDES permit was issued by NDEP in October 2003 increasing the permitted average 
daily flow to 51.2 MGD.  The current average day annual (ADA) influent flow to TMWRF is 31.5 
MGD.  Current expansion activities will increase the ADMMF plant capacity to 46.48 MGD.  
Upon completion of the expansion project, the City of Reno will own 31.89 MGD of capacity and 
the City of Sparks will own 14.59 MGD of capacity. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-4 



 
The liquid treatment processes include: equalization basin, raw sewage screening, influent 
pumping, grit removal, primary clarification, activated sludge secondary treatment, secondary 
clarification, phosphorus stripping tanks, nitrification trickling filters, fluidized bed denitrification 
reactors, effluent dual media filtration, and effluent disinfection using chlorine and dechlorination 
using sodium bisulfite.  The solids handling processes include: waste-activated sludge 
thickening, anaerobic digestion, and sludge dewatering using centrifuges. 

3.2.1 Water Quality and Wastewater Issues Specific to TMWRF 

Adherence to Truckee River Water Quality Standards 
TMWRF discharges treated effluent to the Truckee River via Steamboat Creek.  The current 
effluent discharge limits for TMWRF are based on Truckee River water quality standards.  
These standards were developed to protect the quality of the water relative to the beneficial 
uses established for defined reaches of the river.  From the 1950s through the mid-1980s, 
secondary effluent was discharged to the river.  Water quality characteristics of secondary 
effluent include unfiltered treatment with no nutrient removal associated with the wastewater 
process.   
 
When TMWRF initiated expansion plans, grants were pursued from the US Environmental 
Protection Agency (EPA).  As part of the EPA grant-funding requirements, an environmental 
impact statement (EIS) was completed for the master project (a 20 MGD expansion).  The 
findings of the EIS resulted in improvements being incorporated into the master plan for 
TMWRF, which included the removal of phosphorus and nitrogen.  At that time, TMWRF effluent 
discharge limits were established at what was considered an achievable level of removal for the 
available technology.  By 1989, the TMWRF successfully implemented nutrient removal 
processes for both nitrogen and phosphorus.  Phosphorus removal was achieved using a 
biological nutrient removal process known as PhoStrip. 
 
In 1988, the NDEP identified the Truckee River as impaired, and listed it on its 303(d) list.  
Subsequently the NDEP developed total maximum daily loads (TMDLs) for total nitrogen (TN), 
total phosphorus (TP) and total dissolved solids (TDS).  The TN and TP TMDLs were developed 
due to the presence of low dissolved oxygen levels in the lower river.  The TDS TMDL was 
established to be protective of Pyramid Lake and lower Truckee River loadings.  The TN and TP 
TMDLs were developed using the Dynamic Stream Simulation Analysis Model - temperature 
(DSSAMt), which was a water quality model developed by Rapid Creek Research.  The Truckee 
River TMDLs and associated TMWRF waste load allocations (WLAs) are water-quality based 
for protection of the river ecosystem rather than based on technology.   
 
The DSSAMt model was used to establish the nutrient TMDLs, load allocations (LAs) and 
WLAs.  However, there are concerns associated with the DSSAMt model, including the algal 
algorithms, use of disputed or unverified coefficients, model formulation, lack of data, and 
others.  In addition, concerns were raised regarding the lack of a model peer review, as the 
model is a proprietary model and not available to the public.   
 
With the establishment of the TMDLs, WLAs were included in the TMWRF NPDES permit, 
which limited the discharge of TN, TP, and TDS.  Table 3-2 documents the TMDL and 
associated LAs for non-point sources, and WLAs for point sources.  Figure 3-2 shows locations 
for TMDLs and other Truckee River water quality standards. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-5 



 
Table 3-2 

Summary of Truckee River Total Maximum Daily Loads, 
Waste Load Allocations and Load Allocations 

Source Nitrogen Phosphorus TDS 

Non-Point 
Sources/Background 

(LA) 

450 lbs/day 75.25 lbs/day None assigned

 

TMWRF 

(WLA) 

500 lbs/day (annual average) 

500 lbs/day (30 day average, May–Oct.)

134 lbs/day 120,168 
lbs/day 

Vista Canyon Group 

(WLA) 

16.7 lbs/day 4.75 lbs/day 9,730 lbs/day 

 

Sparks Marina Lake 

(WLA) 

33.3 lbs/day WLA Trade 
Agreement 

19,390 lbs/day 

TMDL 1,000 lbs/day 214 lbs/day 900,528 
lbs/day 

 
The Truckee River TMDLs were developed based upon the 1988 flow conditions in the river.  
Concerns exist that these flow conditions in the lower river were not representative, resulting in 
the establishment of TMDLs at Vista (upstream of Derby Dam) that are overly protective of 
upstream water quality standards in order to meet lower river water quality standards under low 
flow conditions.  One issue identified with achieving lower Truckee River water quality standards 
is low flow conditions.  By increasing the flows in the lower Truckee River and preventing huge 
flow variations due to diversions, downstream water quality and the overall river ecosystem 
could be greatly improved. 
 
The Cities of Reno and Sparks are implementing non-structural programs on the Truckee River 
to evaluate the existing TMDLs, and to implement a water quality trading program between point 
and non-point sources.  As part of this program, a comprehensive watershed/water quality 
modeling approach has been applied and calibrated to the Truckee River watershed.  The 
program uses three water quality models, specifically the Watershed Analysis Risk 
Management Framework (WARMF) model and the Hydrologic Simulation Program-Fortran 
(HSPF) and DSSAMt.  The modeling framework provides the technical basis for evaluating and 
potentially revising the existing TMDL (in compliance with the watershed rule), evaluation of a 
seasonal discharge program, and the development of a watershed trading program.   
 
TMDL revision involves re-doing model simulations conducted for the original TMDL using the 
updated modeling framework.  The TMDL refinement also involves the evaluation of 
implementing a seasonal or flow-based discharge program for TMWRF, and the inclusion of 
consideration for dissolved organic nitrogen.  The development of a water quality trading 
program involves modeling the impacts of various structural or non-structural alternatives on the 
Truckee River to determine the viability of a proposed trade, to develop specific trades, and 
associated trade ratios. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-6 



Coordination with the Tribe’s Water Quality and Quantity Goals 
The Tribe has established water quality standards for the lower Truckee River on the Tribe’s 
reservation land under authority granted by the EPA.  Prior to the development of the water 
quality standards by the Tribe, NDEP had developed water quality standards for the lower 
Truckee River, which were protective of Pyramid Lake.  In 2001, the Tribe established the final 
water quality standards that are protective of both the lower river and Pyramid Lake and 
[...]
Rapid development of Storey County within the Tracy area could affect Truckee River water 
quality.  Cooperation and coordination of river water quality objectives should be pursued with 
other entities both upstream and downstream on the river to provide for no adverse impacts to 
river water quality. 
 
Active data gathering to determine the extent of pollutant sources will allow more accurate 
assessment of river loading.  The Cities of Reno and Sparks and Washoe County have funded 
the development and implementation of the WARMF model.  The model is a decision support 
system (DSS) to help identify and quantify non-point source and point source loadings and to 
run various non-structural alternative scenarios of the river both upstream and downstream from 
the Truckee Meadows.  It has been calibrated and verified to the Truckee River system with 
approximately seven years of data.  WARMF is a predictive tool that models both present and 
future conditions, including changing land use conditions under various management scenarios.  
This model helps determine the benefits of seasonal discharges, non-structural alternatives, and 
other components with respect to meeting TMDLs.   
 
WARMF contains five modules.  The engineering module is a dynamic watershed simulation 
model that calculates daily runoff, groundwater flow, hydrology and water quality of river 
segments, and stratified reservoirs.  The data module contains meteorology, air quality, point 
source, reservoir release, and flow diversion data.  The knowledge module contains reference 
information about legal constraints.  The TMDL module provides a series of steps to specify an 
intended use, establish water quality criteria for the intended use, and calculate TMDLs to meet 
the intended use.  The consensus module helps stakeholders reach consensus on a watershed 
management plan, taking into account cost and other social and political factors.  WARMF 
divides a watershed into land catchments, stream segments and lake layers.  Land catchments 
are further divided into canopy and soil layers.  These watershed compartments are connected 
to form a network for hydrologic and water quality simulations.  WARMF also provides a good 
database for the available water quality data in the system. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-10 



Regionalization of Small Wastewater Treatment Facilities within the 
Truckee Canyon Hydrographic basin  
Reno and Washoe County are taking a proactive approach in developing plans to identify 
possible pollutant loading to the Truckee River within the Truckee Canyon (Verdi) area.  Several 
existing package wastewater treatment plants are in operation, but they do not remove pollutant 
loads from the river corridor.  A general consensus has been to plan for facilities that will 
remove the major wastewater contributions from this area and sewer to TMWRF.  In 2001, 
Washoe County received federal grant funds to move forward with the extension of the 
Lawton/Verdi Interceptor.  Design and permitting of the interceptor is ongoing.  The interceptor 
will allow for removal of numerous septic systems and three wastewater treatment plants, 
discussed below.  

Boomtown Wastewater Facility 
Boomtown is a hotel, casino, and RV park located on I-80 near Verdi.  The Boomtown 
Wastewater Facility is a secondary treatment plant utilizing rotating biological contactors in 
parallel with extended aerator, activated sludge plant that also provides flow equalization 
followed by long-term storage.  This allows for irrigation of alfalfa 7 to 8 months per year.  Winter 
flows are accumulated and recharged into a leach system that is carefully monitored by four 
monitor wells.  Sludge is stabilized, thickened, and transported to the Lockwood Landfill in 
Storey County.  Current processing is 0.1 to 0.14 MGD.  The permitted capacity for the facility is 
0.18 MGD.  Elimination of this facility is proposed when the Lawton/Verdi Interceptor is 
constructed. 

Verdi Meadows Wastewater Treatment Facility 
The Verdi Meadows Wastewater Treatment Facility is located in east Verdi and serves the River 
Oak subdivision.  Currently there are approximately 170 homes on the system.  The processing 
consists of an aeration pond recently equipped with 3 aspirating aerators (2-7½ Hp and 1-10 
Hp) which provides anoxic mixing, aerobic stabilization and a settling decant interval between 
midnight and 3 a.m.  The modified plant is currently meeting the permit standards.  Effluent 
disposal provisions include seasonal storage reservoir and irrigation.  The facility currently 
processes 23,000 gallons per day (GPD). 
 
In the past, the NDEP has expressed concerns that the facility was not being operated in 
compliance with its permit and issued a finding of alleged violation to the facility owner.  The 
facility is permitted for 28,000 GPD upon meeting various permit conditions.  A compliance 
schedule outlining necessary improvements was prepared.  This facility’s discharge permit 
includes a condition requiring it to be abandoned when the Lawton/Verdi Interceptor is available. 

Gold Ranch Wastewater Treatment Facility 
The Gold Ranch Wastewater Treatment Facility is a small privately-owned extended aeration 
activated sludge treatment facility utilizing ON/OFF aeration.  It has a rated capacity of 25,000 
GPD and currently processes 10,000 GPD serving the Gold Ranch tourist commercial property 
near the California – Nevada border.  Effluent disposal is via a leach field system.  This facility’s 
discharge permit contains a condition requiring it to be abandoned when the Lawton/Verdi 
Interceptor is available. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-11 



3.3 South Truckee Meadows Water Reclamation Facility Service 
Area 

Located at the southern base of the Huffaker Hills and originally constructed in 1991, the 
STMWRF is a secondary treatment facility recently expanded and improved to include tertiary 
filtration.  The facility expansion, completed in 2003, increased the processing capacity from 1.5 
to 3 MGD.  Although the facility is presently permitted for 3 MGD, it is expandable to 6 MGD.  
STMWRF currently serves 7,000 customers in the South Truckee Meadows and current influent 
flow is approximately 1.8 MGD. 
 
The treatment process consists of influent pumping, fine screening, metering, and secondary 
treatment by oxidation ditch process combined with two conventional secondary clarifiers for 
solids separation.  Effluent from the facility is filtered, disinfected to the 2.2 Total Coliform 
standard, stored year-round in the Huffaker Reservoir, and reused for irrigation water.  Huffaker 
Reservoir has a storage capacity of 4,000 af.  Waste solids are pumped to the TMWRF for final 
treatment and disposal. 
 
Improvements in wastewater collection system infrastructure will consist of expansion of sewer 
interceptors, particularly those serving the Galena Fan area.  The Mt. Rose interceptor will be 
extended in the near future from the Montreux subdivision to the Mt. Rose ski area.  The St. 
James’s subdivision will be submitting a sewer interceptor alignment that will follow U.S. 395 
south through Pleasant Valley before turning west toward that subdivision. 

3.4 Reno-Stead Water Reclamation Facility Service Area 
The RSWRF is located in Stead and is operated by the City of Reno.  It serves the area of 
Stead within the Reno city limits on the west side of the valley, including the Stead Airport and 
Silver Lake areas as shown in Figure 3-1.  In 1974, the City of Reno replaced the original 
trickling filter plant with an activated sludge plant.  The plant was modified in 1987 to improve 
the secondary clarification and effluent disinfection processes and in 1994, the sludge drying 
beds were replaced with centrifuge dewatering.  The plant was upgraded in 2000 to provide 
high quality effluent for reuse purposes. 
 
The RSWRF has the capacity to treat an average annual flow of 1.25 MGD using preliminary 
headworks processes (influent screening, aerated grit removal and biofilter for odor control), 
activated sludge secondary processes (oxidation ditch and secondary clarifier), effluent filtration 
and effluent disinfection and dechlorination.  The plant effluent either discharges by gravity to 
Swan Creek, which drains to the Swan Lake wetlands in the Lemmon Valley playa, or it is 
pumped to several sites within the community for turf irrigation.  All effluent is disinfected to 
meet the total coliform standard for unrestricted reuse.  Effluent pumped for reuse typically 
carries a residual chlorine concentration of 1 mg/l.  Effluent discharged to the creek is 
dechlorinated to meet the 0.1 mg/l total residual chlorine concentration standard.   
 
The City of Reno is currently under final design of the RSWRF expansion, which will increase 
treatment capacity to 2.0 MGD.  The improvements include a new headworks, new aeration 
basins and blower building, an additional secondary clarifier, activated sludge pump station 
improvements, conversion of the oxidation ditch to an emergency storage basin, new tertiary 
filter equipment, and a new solids handling and disposal system.  Waste solids will be pumped 
to TMWRF for final treatment and disposal, similar to the solids disposal operation at STMWRF. 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-12 



Lemmon Valley Wastewater Treatment Plant 
The Lemmon Valley Wastewater Treatment Plant is located in East Lemmon Valley at the 
southeast end of Lemmon Lake and is operated by Washoe County.  It currently serves 1,100 
homes within East Lemmon Valley, Black Springs, and Horizon Hills.  It is a secondary 
treatment plant and was built in 1971.  It currently processes 0.22 MGD and has a permitted 
capacity of 0.3 MGD. 
 
The treatment plant consists of a grit well, comminutor, wet well pump station, contact 
stabilization tank, secondary clarification, and aerobic sludge digestion.  Effluent is discharged 
to evaporation ponds, including a 0.65 MGD discharge allowed to the Swan Lake playa for 
water balance management.  The facility does not have an effluent reuse program.  Digested 
solids are sent to sludge-drying beds or to solids ponds during wet weather months.  

Facility Planning 
Washoe County and the City of Reno are presently evaluating build-out wastewater collection, 
treatment and disposal facilities from the perspective of an integrated system within the 
Lemmon Valley and Stead area.  The Reno-Stead Water Reclamation Facility Plan 
(ECO:LOGIC, 2004) was prepared to evaluate the feasibility of combining wastewater collection 
and treatment within the study area.  It is anticipated that in the future, the Lemmon Valley 
Wastewater Treatment Plant may be decommissioned and wastewater treatment and effluent 
reuse facilities for the region would be centralized at the RSWRF.   
 
There are limitations to the amount of effluent that can be discharged to the Swan Lake 
wetlands and Lemmon Valley playa, so an evaluation of effluent disposal options is being 
conducted to identify long-term wastewater disposal options for the Stead and Lemmon Valley 
service areas.  Options under investigation include expanded effluent reuse including seasonal 
storage, conversion of TMWA’s Stead Main to supply effluent to Northwest Reno, and export of 
effluent to Long Valley Creek to the west of Stead or to Bedell Flat to the north of the Stead 
Airport. 

3.5 Cold Springs Wastewater Treatment Facility Service Area 
The Cold Springs Wastewater Facility is a secondary treatment plant located in the northern 
portion of Cold Springs Valley.  It was constructed in 1996 to process 0.35 MGD.  The plant 
currently serves approximately 600 homes and average daily influent flow is about 130,000 
gallons.  The facility is a sequential batch reactor utilizing biological nutrient removal of nitrogen 
(3-5 mg/l total nitrogen).  Solids are stabilized onsite and effluent disposal is through rapid 
infiltration beds. 
 
Planning is currently underway for a facility upgrade and expansion to 0.80 MGD.  The Cold 
Springs Wastewater Facility Plan (Kennedy/Jenks, 2002) recommends that the expanded plant 
serve an elementary school, all new residential development and some homes currently served 
by individual septic systems. 
 
In 1997 a nitrate plume in the shallow aquifer of Cold Springs Valley was found to exceed the 10 
mg/l state action level.  Monitoring of the shallow aquifer in 2001 showed a significant increase 
in the nitrate concentrations.  The Cold Springs Wastewater Facility Plan recommends 
alternatives that include sewering several areas currently served by septic systems.  Based on 
groundwater studies, once these areas are taken off septic systems, the nitrate concentrations 

1/18/05 Chapter 3  Water Quality and Wastewater 
3-13 



in the shallow aquifer should start a gradual decrease and return to below the 10 mg/l action 
level.  New development in the area is connecting to the Cold Springs Wastewater Facility.    

3.6  Wastewater Planning for Other Areas 

3.6.1 Lower Truckee River 

Mustang and Patrick / Tracy Areas 
Undeveloped, industrial zoned lands are located in the Mustang and Patrick / Tracy areas.  To 
help protect water quality within the Truckee River, wastewater facility plans for these areas 
recommend that treatment facilities be implemented that include biological nitrogen removal, 
with effluent disposal by subsurface disposal and/or landscape irrigation.  In addition to the 
potential development and sewering of industrial areas within Washoe County, there are also 
potentially significant pollutant sources resulting from the Storey County side of the river.  This 
area includes existing industrial development such as Kal Kan and Kaiser Aluminum, and 
continued commercial and industrial development within the Tahoe Reno Industrial Center 
(TRIC).  Wastewater from the existing industries is treated either through on-site facilities, or in 
the case of TRIC, through a small community sewer collection and treatment system.  
Wastewater disposal is managed by a combination of effluent irrigation and/or sub-surface 
infiltration.  Wastewater treatment facilities along the Lower Truckee River are shown in Figure 
3-4. 
 
As this area of Storey County continues to grow, it will be important to monitor groundwater and 
surface water quality to check for non-point source pollutants entering the Truckee River.  
These additional pollutant loads have the potential to impact sensitive river water quality 
improvement programs underway in Washoe County.  Joint wastewater treatment and facility 
planning could be economically advantageous to both Washoe and Storey counties and should 
be considered in future work. 

Wadsworth Wastewater Treatment Facility 
This area’s long-term sewer and potable water supply may require a separate planning effort as 
this area continues to grow.  Possible solutions include an interagency approach for combined 
facilities with the Tribe, the Town of Fernley and Washoe County.  Currently, the Pyramid Lake 
Paiute Tribe facility provides secondary treatment and disposal through sedimentation and 
facultative lagoons for the town of Wadsworth.  Rapid infiltration basins are constructed, but 
evaporation in the lagoons has dominated the disposal process.  Current influent flow is 
approximately 35,000 GPD.  No discharge permit is required for this facility.  The Wadsworth 
Wastewater Treatment Facility is mentioned for regional information and coordination purposes 
only; it does not fall under the jurisdiction of this Regional Water Plan. 
 
Except for the town of Wadsworth, septic systems will continue to be used in this area within the 
planning time frame.  There is evidence of nitrate contamination to the groundwater within the 
Wadsworth area, indicating the need for community sewering.  Additionally, the Stampmill 
Estates subdivision may need sewering.  Discussions are currently underway among Washoe 